
RED-D-ARC DC-600

P-362P-362

PARTS LIST FOR

RED-D-ARC DC-600



6-23-99RED-D-ARC DC-600

P-362-AP-362-A

ILLUSTRATION OF SUB-ASSEMBLIES

4

5

3

7

6

1

2

4



Use the Illustration of Sub-Assemblies page and the table below to determine which sub assembly page and
column the desired part is located on for your particular code machine.

12-15-2003RED-D-ARC DC-600

Do Not use this Parts List for a machine if its code number is not listed. Contact the Service Department for any
code numbers not listed.

P-362-A.1P-362-A.1

RED-D-ARC DC-600

For Codes: 10663, 11073, 11134

CODE NO.

10663 1 1 1 1 1 1 1
(230/460/575/3/60)

11073 1 2 2 2 1 1 1
(230/460/575/3/60)

111223143111
(230/460/575/3/60)

Li
ft 

B
al

e 
&

 C
ho

ke
 A

ss
em

bl
y

P362-J

7

Tr
an

sf
or

m
er

 A
ss

em
bl

y

P362-H

6

R
ec

tif
ie

r 
A

ss
em

bl
y

P362-G

5

B
as

e,
 F

an
, 

S
id

es
 &

 R
oo

f

P362-F

4

C
as

e 
R

ea
r 

P
an

el
 A

ss
em

bl
y

P362-E

3

C
as

e 
F

ro
nt

 P
an

el
 A

ss
em

bl
y

(C
on

tr
ol

 B
ox

 A
ss

em
bl

y,
 S

ho
w

n)

P362-D

2

C
on

tr
ol

 B
ox

 A
ss

em
bl

y
(C

as
e 

F
ro

nt
 P

an
el

 A
ss

em
bl

y,
S

ho
w

n)

P362-C

1

M
is

ce
lla

ne
ou

s 
Ite

m
s

P362-B.2

O
pt

io
na

l E
qu

ip
m

en
t

P362-B.1

SUB ASSEMBLY
PAGE NAME

PAGE NO.

Sub Assembly Item
No.



DESCRIPTION  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .PART NUMBER

Remote Output Control  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Order K775
Multi-purpose Switch  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Order K804-1
Undercarriage (3 Polyolefin Wheels  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Order K817P
Undercarriage (Twin Gas Cylinder)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Order K842
Remote Output Control  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Order K857
Remote Control Adapter  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Order K864
Tig Module  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Order K930-2
Paralleling Kit  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Order K1611-1

6-23-99RED-D-ARC DC-600

Miscellaneous Options Available for your machine are listed below:
# Indicates a change this printing.

P-362-B.1P-362-B.1 OPTIONAL EQUIPMENT LISTING



MISCELLANEOUS ITEMS 
(THESE ITEMS ARE NOT ILLUSTRATED)

X16753GssenraH gniriW niaM
X11-60881SelffaB riA
X15-32821TpirtS temmorG
X1375-05281S)32J ,22( ylbmessA daeL & gulP

6-27-2003RED-D-ARC DC-600

Use only the parts marked “x” in the column under the
heading number called for in the model index page.

# Indicates a change this printing.

P-362-B.2

.YTQ .ON TRAP NOITPIRCSED 1 2 3 4 5 6 7 8 9

P-362-B.2



6-23-99RED-D-ARC DC-600

P-362-CP-362-C

Control Box Assembly
(Case Front Panel Assembly, Shown)

3A

11A

Part of 10

1

12

2A

2C

4 2265A

5B9C

9B

9A 5D }

7C 7D 8

5C 7A

10

11C

15

14

11B
13A

13B

16

18

20
19

20

21

17



X11-74011LylbmessA dedleW lenaP tnorF1
2A Receptacle Cover (Domestic only) S21316 1 X

X188012S)nwohS toN( teksaG elcatpeceRB2
X236-5229SwercS gnimroF daerhTC2
X21-A601E)nwohS toN( rehsaW kcoLD2
X2010000FCtuN xeH 42-01#E2

3A Receptacle (GFCI) (Domestic & Canada) S20467 1 X
3B Receptacle Lead Assembly (Not Shown) S24493 1 X

X128841TrepmuB rooD4
X131-2458SpirtS lanimreTA5
X226-5208SwercS gnippaT fleSB5
X121-03541SpirtS lanimreTC5
X251-5208SwercS gnippaT fleSD5
X133722SetalP rebmuN6

7A Thread Forming Screw S9225-36 1 X
X11-5969T)nwohS toN( rehsaW kcoLB7

7C Plain Washer S9262-27 2 X
7D X`2010000FCtuN xeH 42-01#

X14-06231TnoitcennoC dnuorG htraE - laceD8
9A Cover S24463-1 1 X

X21-93742SwercS sselniatSB9
9C Plain Washer S9262-136 1 X

X11-9369TrotcennoC xoB01
11A Cable Connector & Lead Assembly S13100-224 1 X

X469-5208SwercS gnippaT fleSB11
X13-26071SpaC rotcennoC elbaCC11
X179442SssaP-yB tuptuO21

13A X260241TrotalusnI lanimreT
X41-93742SwercS sselniatSB31
X201-1396TdutS41
X20693TtuN dutS51

16 Connection Strap S16326 2 X
X4450000FCtuN maJ xeH 31-2/171
X41-2629SrehsaW nialP81

19 X22214TebuT gnitalusnI
20 Insulating Washer S10773-9 4 X

X251-A601ErehsaW kcoL12
X11-60881SelffaB riA    22

23 Suppressor Assembly, (Not Shown) S18858 1 X
23A Thread Forming Screw (Not Shown) S9225-36 1 X

X11-5969T)nwohS toN( rehsaW kcoLB32
X1010000FC)nwohS toN( tuN xeH 42-01#C32

6-27-2003RED-D-ARC DC-600

Use only the parts marked “x” in the column under the
heading number called for in the model index page.

# Indicates a change this printing.

P-362-C.1

.YTQ .ON TRAP NOITPIRCSED METI 1 2 3 4 5 6 7 8 9

P-362-C.1



6-23-99RED-D-ARC DC-600

P-362-DP-362-D

Case Front Panel Assembly
(Control Box Assembly, Shown)

3C

3A

3B

1B

4

5 6
2A

1A

15B 19

13 12
11

14

10 9
16

7

8

18A

17A 15A



XXX1] [-2473GdraoB .C.P gniriFA1
XXX63-00391S)draoB .C.P( troppuSB1
XXX1] [-9043GdraoB .C.P lortnoCA2

2B Support (P.C. Board) (Not Shown) S19300-3 5 X X X
XXX111-22151SyaleRA3
XXX12-68221T)RC2( rekcitS noitacifitnedIB3
XXX226-5208SwercS gnippaT fleSC3
XXX11-41641TgnihsuB4
XXX12-41641TgnihsuB5
XXX11-08321TgnihsuB6
XXX12-22591MrevoC xoB lortnoC7
••X142591MetalpemaN8
XX•11-42591MetalpemaN8
XXX102-00801T)ffO/nO( )1S( hctiwS rewoP9

10 Output Terminal Switch (S2) (Remote/On) T10800-20 1 X X X
11 Circuit Breaker (10A) T12287-20 1 X X X

•XX143-78221T)A51( rekaerB tiucriC21
12 Circuit Breaker (15A) T12287-37 1 • • X
13 XXX193-00801T)3C( hctiwS etomeR/lacoL
14 Welding Mode Switch (S4) (CV/Stick, CV/Innershield) T13381-3 1 X X X
15A Knob T10491 1 X X X

XXX179-21801T)R( retemoitnetoP lortnoC tuptuOB51
16 Pilot Light T13486-1 1 X X X

XXX15-58401MretemmA .C.DA71
XXX493-2629S)nwohS toN( rehsaW nialPB71
XXX13-68401MretemtloV .C.DA81
XXX493-2629S)nwohS toN( rehsaW nialPB81
XXX108281SrecapS retemoitnetoP91

12-15-2003RED-D-ARC DC-600

Use only the parts marked “x” in the column under the
heading number called for in the model index page.

# Indicates a change this printing.

P-362-D.1

.YTQ .ON TRAP NOITPIRCSED METI 1 2 3 4 5 6 7 8 9

P-362-D.1

Note: When ordering new printed circuit boards indicate the dash number [ ] of the “Old” board
that is to be replaced. This will aid Lincoln in supplying the correct and latest board along with
any necessary jumpers or adapters. The dash number brackets [ ] have purposely been left
blank so as to eliminate errors, confusion and updates.



6-23-99RED-D-ARC DC-600

P-362-EP-362-E

Case Rear Panel Assembly

5A

11

5B

Part of 5A

6B

6A
12

2B

1A

14G

14A
14H

1B

1C

7B

7A

3

4B
4C

4D

2A
9 10

8

14B

4A



XX121-61861SlenaP raeRA1
XX41-93742SwercS sselniatSB1
XX81-93742SwercS sselniatSC1
XX199442SylbmessA xoB tupnIA2
XX31-93742SwercS sselniatSB2
XX11-11781MelffaB rotcatnoC3

4A Transformer Assembly, (230/460/575) M12390-68 1 X X
XX372-2629SrehsaW nialPB4
XX31-A601ErehsaW kcoLC4
XX11-20181MrooD sseccA tupnIA5
XX21-93742SwercS sselniatSB5
•X12-15142S etalP gnitaRA6
X•115142SetalP gnitaRA6
XX42-95641TnottuB renetsaFB6
XX11-21781MrotcatnoCA7

7B Thread Forming Screw S9225-36 3 X X
XX12-41641TgnihsuB8

9 5/16-18 Hex Jam Nut CF000130 2 X X
10 XX14-06231TnoitcennoC dnuorG htraE-laceD
11 Connection Diagram (230/460/575) M15666 1 X X
12 Decal-Ground T13259 1 X X
13 Identification Sticker (CR) (Not Shown) T14798-1 1 X X
14 Reconnect Panel Assembly (230/460/575) M15002-4 1 X X
14A Reconnect Panel (230/460/575) M15001-4 1 X X

32-72811TtloB egairraCB41 As Req’d X X
14C Tooth Lock Washer (Not Shown) T9860-6 As Req’d X X

710000FC)nwohS toN( tuN xeH 02-4/1D41 As Req’d X X
14E 1/4-20 Brass Hex Nut (Not Shown) CF000300 3 X X
14G 5-04901TtuN xeH yvaeH As Req’d X X

XX1026000IC02.7-31.5-010.-1/1252EH41
XX131-32821T)nwohStoN( pirtS temmorGJ41

6-27-2003RED-D-ARC DC-600

Use only the parts marked “x” in the column under the
heading number called for in the model index page.

# Indicates a change this printing.

P-362-E.1

.YTQ .ON TRAP NOITPIRCSED METI 1 2 3 4 5 6 7 8 9

P-362-E.1



6-23-99RED-D-ARC DC-600

P-362-FP-362-F

Base, Fan, Sides & Roof

4A

3

4B

2A

1

{

14C

14D

14E
14G

14F

14B

14A 14H

14J

2A

9

5

2B



XX11-27011LylbmessA dedleW esaB1
XX21-07011LediS esaCA2
XX4186-5229SwercS gnimroF daerhTB2
XX143921SlaeS revoC3
•X142-25321MylbmessA fooRA4
X•131-3894LylbmessAfooRA4
XX013-93742SwercS sselniatSB4
XX169161MgninraW-laceD5
XX11-6053G )575/064/032( margaiD gniriW9
XX195231T)nwohS toN( dnuorG - laceD21

14 Fan Baffle Assembly, Includes: (Code 10700 & Above) M16526-3 1 X X
XX17-7426LelffaB naFA41
XX16-3899MrotoM naFB41

14C #10-32 Hex Nut or #8-32 Hex Nut CF000011, CF000042 4 X X
14D Lock Washer E106A-1 8 X X

XX872-2629SrehsaW nialPE41
14F Fan M6819-9 1 X X
14G XX22-52561MtekcarB gnitnuoM rotoM naF

XX256-5208SwercS gnippaT fleSH41
14J Self Tapping Screw S8025-65 1 X X

XX234742S)nwohS toN( laceD ediS51
16 Decal (Auxiliary Power) (Not Shown) S24742 1 X X

XX140531S)nwohS toN( noituaC - laceD71

6-27-2003RED-D-ARC DC-600

Use only the parts marked “x” in the column under the
heading number called for in the model index page.

# Indicates a change this printing.

P-362-F.1

.YTQ .ON TRAP NOITPIRCSED METI 1 2 3 4 5 6 7 8 9

P-362-F.1



6-23-99RED-D-ARC DC-600

P-362-GP-362-G

Rectifier Assembly

10A

10B

16

10B

10A

5

4

6

7

14A

2

8

9

12A

13

}
19A19B

19D

11

17

9

8

3

15A

15B

12A

12B
12C

4

5

6

7

{

14B14C14D

1

1

3

}

8 9



3 Phase Bridge Assembly: Includes: L10879 1 X
X257801LkniS taeH reifitceR1
X65-38221MRCS2
X63-41321MkniS taeH3
X2144-7449TwercS paC daeH tekcoS4
X6A-42741SgnirpS pmalC5
X6B-42741SpmalC RCS6
X21SSN57.1-604.-6781E7
X2189-2629SrehsaW nialP8
X21710000FCtuN xeH 02-4/19
X63-28161SylbmessA rebbunSA01
X68-5229SwercS gnimroF daerhTB01
X469-8477SrecapS11

12A 5/16-18 x 1.00 Hex Head Cap Screw CF000062 4 X
12B Lock Washer E106A-14 4 X

X4920000FCtuN xeH 81-61/5C21
13 Rectifier Mounting Bracket S24205 2 X
14A 5/16-18 x 2.50 Hex Head Cap Screw CF000187 4 X

X803-2629SrehsaW nialPB41
14C Lock Washer E106A-14 4 X

X4920000FCtuN xeH 81-61/5D41
15A 5/16-18 x 1.25 Hex Head Cap Screw CF000028 6 X

X603-2629SrehsaW nialPB51
X12-28161SylbmessA rebbunS61
X11-44091MylbmessA tnuhS71

18 Plug & Lead Assembly (Not Shown) S18250-640 1 X
19A 5/16-18 x 1.00 Hex Head Cap Screw CF000062 2 X
19B X203-2629SrehsaW nialP

X241-A601E)nwohS toN( rehsaW kcoLC91
X2920000FCtuN xeH 81-61/5D91

6-27-2003RED-D-ARC DC-600

Use only the parts marked “x” in the column under the
heading number called for in the model index page.

# Indicates a change this printing.

P-362-G.1

.YTQ .ON TRAP NOITPIRCSED METI 1 2 3 4 5 6 7 8 9

P-362-G.1

NSS - Not sold separately



6-23-99RED-D-ARC DC-600

P-362-HP-362-H

Transformer Assembly

1A
1B

1A

1H

1E

1C

2

1D

2A

2B

2C

1H

1F
1G



1 Transformer Assembly, Includes: (1A thru 1H) L6196-17 1 X
1A Left & Right Primary Transformer Coils L7813-3 1 X
1B Center Primary Transformer Coil L7813-4 1 X

X31-40931MlioC yradnoceS poTC1
X32-40931MlioC remrofsnarT mottoBD1
X415-1879TdoR dedaerhTE1
X21021-2629SrehsaW nialPF1
X8760000FCtuN xeH 61-8/3G1

1H Transformer Lamination Assembly L3841-29 2 X
X17-95331T)yradnoceS( tatsomrehT2
X150000FCtuN xeH 23-6#A2
X131-A601ErehsaW kcoLB2
X13-2629SrehsaW nialPC2

6-27-2003RED-D-ARC DC-600

Use only the parts marked “x” in the column under the
heading number called for in the model index page.

# Indicates a change this printing.

P-362-H.1

.YTQ .ON TRAP NOITPIRCSED METI 1 2 3 4 5 6 7 8 9

P-362-H.1



6-23-99RED-D-ARC DC-600

P-362-JP-362-J

Lift Bale & Choke Assembly

3 3A

3B

3C

6A

6C

6B
6B

6D

2

1
11B

11D

12A

12B

13A

11E

12A

12B

11A

13A

13B11E

11C

11D

11F

13B

9

7

8
10



X1A-9543GylbmessA dedleW elaB tfiL1
X197-5208SwercS gnippaT fleS2

3 Choke & Lamination Assembly, Includes: M13885-1 1 X
X1811-6689MlioC dnuoW egdE
X4760000FCtuN xeH 61-8/3A3
X44-0689TrehsaW kcoLB3
X4021-2629SrehsaW nialPC3
X11-90191S)nwohS toN( daeL yradnoceS4

5 Negative Output Lead (Not Shown) S19109-2 1 X
6A 3/8-16 x 1.00 Hex Head Cap Screw CF000019 1 X

X24-2629SrehsaW nialPB6
X161-A601ErehsaW kcoLC6
X1760000FCtuN xeH 61-8/3D6
X471-5229SwercS gnimroF daerhT7

8 Plain Washer S9262-98 4 X
X4B-76211TrotalusnI9

10 Insulator T11267-A 4 X
1 X197-40401SrotsiseRA1
11B #10-24 x 7.50 Round Head Screw CF000191 1 X
11C Plain Washer S9262-27 2 X

X11-A601ErehsaW kcoLD11
11E Insulating Washer T4479-A 2 X

X1010000FCtuN xeH 42-01#F11
X254441TelffaB ediS ekohCA21
X454-5229SwercS gnimroF daerhTB21
X228542SnoitalusnIA31
X454-5229SwercS gnimroF daerhTB31

14 X224661S)nwohS toN( elffaB ekohC

6-27-2003RED-D-ARC DC-600

Use only the parts marked “x” in the column under the
heading number called for in the model index page.

# Indicates a change this printing.

P-362-J.1

.YTQ .ON TRAP NOITPIRCSED METI 1 2 3 4 5 6 7 8 9

P-362-J.1



RED-D-ARC DC-600

NOTES


